
STATE OF THE ART OF .. 
SMALL WATER TREATMENT 

SYSTEMS 

U.S. -Environmental Protection Agency 
Office of Water Supply 

Washington, D.C. 

AUGUST 1977 



This report has been reviewed by Black & Veatch, 

EPA, and approved for publication. Approval does 

not signify that the contents necessarily reflect 

the views and policies of the· Environmental 

Protection Agency, nor does mention of trade 

names or commercial products constitute endorse­

ment or recommendation for use. 

<:." 

'' 



TABLE OF CONTENTS 

Page 

I. INTRODUCTION . 1-1 

. 1-1 

. I-2 

A. PURPOSE 

B. SCOPE 

II. WATER SOURCES II-1 

III. 

A. SURFACE WATER II-1 

B. GROUND WATER II-2 

C. COMBINATIONS OF SURFACE AND GROUND WATER II-2 
[...]
Since clays similar to bentonite have a high specific gravity, the- addition of 

particles of bentonitic clays causes the floe to have a higher specific gravity, 

and it settles more readily. Dosages of bentonitic clays generally range from IO 

to 50 mg/L 

There are a large number of commercial polyelectrolytes currently 

available. Polyelectrolytes are long-chain organic compounds which ·contain 

repeating units of small molecular weight. Each of the units has an electrical 

charge associated with it, which gives the long-chain molecule a large number of 

similar electrical charges. Polyelectrolytes with negative charges are termed 

"anionic", while those with positive charges are termed "cationic". Those 

having essentially no charge are called "nonionic". Polyelectrolytes act as 

bridging mechanisms between particles in water, and cause small floe particles 

to ·agglomerate into large floe particles, with greatly reduced settling times. 

Anionic and nonionic polyelectrolytes are often used as coag.ulant aids in 

conjunction with metal coagulants. Cationic and nonionic polyelectrolytes, used 

without metal coagulants,· have proved effective in reducing turbidity in the 

first stage of treatment of waters of high turbidity. Optimum dosages of 

polyelectrolytes, which are usually quite low, must be determined by. ·a series of 

jar tests .. 

b. Rapid Mix. In the water treatment plant, coagulation and 

flocculation are usually effected in two separate mechanical operations. The 

first operation involves rapid mixing of the coagulant and other chemicals, if 

needed, including those for pH adjustment and flocculation aid, in a small rapid 

mix chamber. The purpose of rapid mixing is to uniformly distribute the 

applied chemicals in the water. The interaction between chemical coagulants 

IV-15 



and turbidity particles occurs very quickly, so it is essential that the chemical 

coagulant be rapidly mixed into the water to insure that the coagulation 

process proceeds uniformly. Generally, rapid mixing is accomplished by creating 

turbulence with propellers or impellers. As approximate guidelines, the water 

flowing into a rapid mix chamber usual_ly requires from 20 seconds to· two 

minutes to flow through the chamber, and the mixing units usually need 0.3 to 

0.6 W per m3 /day (1 to 2 hp per ft3 /second). In small water treat.ment 

facilities, pumps can also be used for mixing. 

A useful parameter in the design of rapid mix facilities is the power input 

into the water, as measured by the velocity gradient G. Rapid mixing is best 

achieved at G values of 500 sec-I to 1,000 se( 1 and detention times of about 

two minutes, although shorter detention times are often used effectively. 

Longer detention times for these values of G result in negligible mixing 

improvement. If high G values (>10,000 sec-1) are maintained for as long as 

two minutes, the subsequent floe formation processes are retarded .significantly. 

c. Flocculation. As previously defined, flocculation is the joining 

together of small particles into larger, settleable, filterable particles. The 

primary force of attraction between colloidal particles present in water is the 

van der Waals force, which is a cohesive force in existence between all atoms. 

If the repulsive forces between particles, as described under a) Coagulation, can 

be sufficiently reduced to allow van der Waals forces to predominate, the 

particles will stick together and form larger particles which settle out of the 

water more readily. 

The likelihood of collisions between particles is often enhanced by slow 

mechanical mixing or agitation ("flocculation") of the water. As more and 

more particles are joined together, they form flocculent masses which will 

subsequently settle out of the water. Any particles which are struck by the 

flocculent material as it settles to the bottom are ensnared in the flocculent 

mass. 

Flocculation, which follows coagulation, is usually accomplished in large 

tanks with some type of mechanical mixing. The mixing in these basins is 
intended to promote collisions of the coagulated particles. The motion 

imparted to the water in the flocculation basins must be much gentler than the 

motion in the rapid mix chambers; otherwise, the shear forces in the turbulent 

IV-16 



water would break up agglomerated floe particles. Mixing for flocculation is 

often accomplished through the motion of a series of paddles rotating either 

parallel or perpendicular to the direction of flow through. the basin. Baffles 

should be provided. between each set of paddles to minimize short circuiting. 

Walking beam flocculators and vertical axial flow flocculators are commonly 

used, and can be placed in existing basins. 

As in the case of rapid mixing, the value of the velocity gradient G is 

useful in estimating the effectiveness of mechanical agitation in flocculation 

basins. The optimal range in values of G appears to be between 20 sec- 1 and 

70 sec- 1. If the velocity gradient is multiplied by the detention time in seconds, 

an additional parameter GT is _obtained. This nondimensional parameter can be 

used to characterize flocculation basins. Conventional values of GT range from 

30,000 to 150,000. Detention times resulting in the best flocculation usually 

are between 20 and 60 min. 

d. Sedimentation. After the coagulation and flocculation processes have 

been completed, the water must pass through a relatively large basin at low 

velocity._ to allow the floe particles to settle out. This settling-out process is 

generally . called "sedimentation" or "clarification" .. The particles· removed 

during this stage of water purification are usually small and not of high 

density; consequently, large. tanks are needed to achieve the quiescent 

conditions necessary for settling. In the preliminary water treatment. process of 

"plain sedimentation", only the heavier particles, such as grains of sand, are 

removed from the water, as contrasted to the amorphous floe removed in the 

post-flocculation sedimentation process. 

The most common types of sedimentation basins are the rectangular, 

horizontal flow and the center-feed, radial flow. In all types of basins,_ the 

design objective is to obtain, as nearly as possible, the condition of ideal flow 

through the basin. Ideal flow for a rectangular basin requires that all of the 

water entering at one end of the basin should flow in parallel paths of equal 

velocity to the effluent end of the basin. Ideal flow exists in a circular basin if 

the centrally-fed water moves in radial paths of equal velocity to the outlet 

channel of the basin. This ideal flow cannot be attained under actual operating 

conditions because of imperfect inlet and outlet arrangements, friction, 

turbulence, short circuiting, etc. 

IV-17 



A minimum of two sedimentation basins is usually preferred. However, for 

many small water treatment plants, two basins are not practical. Use of a single 

sedimentation basin is recommended only if adequate storage is available to 

meet water demands while the basin is out of service. If more than one basin is 

provided, flow division between the basins sh.ould be accomplished prior to 

application of coagulating chemicals. Thus, the plant would have· multiple 

parallel-operating, coagulation, flocculation and sedimentation units. 

Rectangular basins vary in width from 1.5 to about 7.3 m (5 to about 

24 ft). An .approximate width to length ration of 1 :4 is common. Basin depths 

generally range from 2.1 to 4.9 m (7 to 16 ft). Under comparable conditions, 

deeper basins usually perform better than shallow ones. In general, the basins 

should be sized to provide an average detention time of 2 to 6 hours. Special 
conditions may dictate deviation from these general criteria; detention periods 

in the range of 8 to 12 hours, or more, may be desirable for the treatment of 

highly turbid waters. If the space available for sedimentation basins is severely 

limited, the construction of multiple-story basins, in which the water flows 

horizontally along one level and then passes upward or downward to flow 

horizontally along another level, may be warranted. 

An important parameter in the sizing of sedimentation basins is the 

"overflow rate", which is defined as the flow rate divided by the surface area 

of the basin. The overflow rate is usually expressed in terms of m3/m2/day 

(gpd/ft2). In theory, if the settling velocity of a particle is greater than the 

overflow rate of the basin and ideal flow exists, the particle will settle out of 

the water before the water leaves the basin. 

Actual 'sedimentation basins are designed to reduce currents which produce 

short circuiting and hinder settling. These currents may be the result of inlet or 

outlet induced turbulence, wind action, density differences, sludge build-up on 

bottom, etc. The settling rates of alum floe in a conventional sedimentation 

basin generally range from 0.17 to 0.26 mm/sec, equivalent to overflow rates of 

14 to 22 m3/m2/day (360 to 550 gpd/ft2). If the particles to be removed settle 

more rapidly than alum floe, the area of the basin should be reduced 

proportionately; and conversely, if the particles settle more slowly, the area of 

the basin must be increased. 

IV-18 

.. ,. 



Estimates of suitable overflow rates for sedimentation treatment of water 

of a given quality can be obtained from cylinder settling tests conducted in the 

laboratory. The test procedure should approximate full-scale treatment and 

settling velocity distribution curves showing fraction of turbidity remaining as a 

function of settling velocity should be developed for each test series. [ l] 

A large number of carefully conducted tests are required to assess 

adequately the influence of variations in raw water quality on coagulation, 

flocculation and settling. For example, water temperature has a significant 

effect on particle settling rates. If the settling rate of a particle at 30°C (86°F) 

is 2.2 mm/sec, it would be 1.4 mm/sec at 10°C (50°F) and· only about 

1.0 mm/sec at 0°C (32°F). The increase in viscosity of the water at lower 

temperatures greatly reduces settling rates. Settling tate determinations should 

include tests at the lowest water temperature that will be encountered. 

Application of laboratory settling data to actual basin design requires the 

exercise of considerable judgment. Experience at existing plants treating the 

same or similar raw water may provide valuable guidance and should be 

carefully reviewed prior to final decisions on treatment methods, size of basins, 

e~. . 

Flocculation-sedimentation basins, usually circular in plan, can be used to 

combine the functions of flocculatlon and sedimentation. Flocculation is 

.accomplished in a circular center well. Sedimentation occurs in the annular 

space between the flocculation section and the perimeter effluent weir. 

Suspended solids contact clarifiers combine mixing, coagulation, floccula­

tion, sedimentation, and sludge removal in a single unit. This type of clarifier 

can be very practical for small systems. Coagulation and flocculation take place 

in the presence of floe which has been formed previously and cycled back to 

the primary mixing and reaction zone. This process maintains a high 

concentration of floe particles and enhances the probability of particle 

collisions. Settled sludge is removed from the unit continually. The use of these 

units usually results in a reduction in the space required for treatment facilitie.s, 

and may result in a cost reduction. Solids contact clarifiers are widely used in 

connection with lime-soda softening. 

A recent development, the "tube" settler, may be used advantageously at 

some installations, particularly if the capacity of existing sedimentation basins 

IV-19 



must be increased or if little space is available for the construction of new 

sedimentation basins. Tube settlers may increase the capacities of sedimentation 

basins by 50 per cent or more. For more detailed information on tube settlers, 

refer to section V, Upgrading Existing Facilities. 

Water containing the suspended particles is often introduced to the 

circular basin through a central influent well. The inlet pipe into the influent 

well is placed either beneath the basin or suspended from a bridge between the 

influent well and outer wall of the basin. The water is discharged from the 

influent well into the circular basin, where it flows radially outward toward 

outlet troughs along the perimeter of the basin. As in the case of rectangular 

basins, the water inlet must be designed so as to minimize turbulence in the 

influent flow. A cylindrical baffle at the center of the basin is the most 

common type of influent well in use. The outflow from circular basins is 

generally · collected in an outflow channel which follows all or most of the 

periphery of the basin. 

Peripheral-feed, circular tanks are also employed. Water is distributed 

around the tank perimeter and flows radially toward effluent collection 

facilities located in the center. 

1. Inlet Arrangements. Inasmuch as the effectiveness of sedimentation 

basins- is dependent on the degree of attainment of uniform; quiescent flow, it 

is essential that the water entering the basin be distributed to minimize 

turbulence or intertial currents. -Also, the velocities of the .water in the pipeline 

or flume carrying water to the sedimentation basin must be about 0.15 to 

0.6 m/s (0.5 to 2.0 ft/s). Lower velocities will result in deposition ·of the floe 

and sediment in the pipe or flume; higher velocities may cause breakup of the 

flocculated particles. 

Where inlet pipelines or flumes are used, the conventional methods of 

uniformly distributing the water at the influent end of the basin are through 

horizontal or vertical slots in a baffle wall, or through a series of orifices in an 

inlet chamber. The efficiency of most sedimentation basins is highly dependent 

on the design of the inlet arrangement. 

2.. Outlet Arrangements. V-notch weir piates are often used for basin 

outlets, and these should be installed with provisions for vertical adjustment to 

IV-20 



insure uniform flow along the length of the weir. Weir rates commonly vary 

from 140 to about 27-0 m3/day/m (8 to about 15 gpm/ft), with the higher 

values for heavier floe, such as that derived from lime softening. Submerged 

orifices are also used for basin outlets. Advantages of this type of outlet over 

the V-notch weirs include: (1) climatic effects of wind and ice are reduced and 

(2) volume above the orifices is available for storage while fi:ter is backwashed. 

The recommended maximum velocity through submerged orifices is 0.6m/s 

(2 ft/s). Higher velocities may cause currents which inhibit settling or break up 

the flocculated particles. 

3. Sludge Removal. The solids which settle to the bottom of the 

sedimentation basin are called "sludge". This sludge must be removed from the 

bottom of the basin before the depth of the sludge becomes great enough to 

interfere with effective sedimentation. If the sludge layer becomes too thick, 

the effective volume . of the basin is decreased resulting in an increase in the 

velocity of the water flowing through the basin. The higher velocity of water in 

the basin increases the friction between the sludge layer and the water, with 

the result that sludge particles are resuspended and enter the outflow from the 

basin. 

Settled sludge can be removed in either of two ways: (1) by takmg the 

sedimentation basin out of service periodically for cleaning, usually by flushing, 

or (2) by mechanical sludge collectors which consist of slow-moving, 

mechanically-driven scrapers. Ahnost all sedimentation basins are now cleaned 

by mechanical devices rather than by taking them out of service. Sludge 

scrapers force the sludge into hoppers located at the influent end of the 

rectangular sedimentation basins. The sludge is drawn off from the hoppers and 

discharged to a point of disposal. These scrapers must move at low velocity so 

as to avoid interfering with the settling process. The bottoms of rectangular 

sedimentation basins are sloped toward the sludge hoppers to facilitate the 

action of the mechanical sludge collectors. The most common slope used is 

I: 100 (vertical: horizontal). 

e. Softening. Water softening is the process of reducing hardness. 

Hardness is caused principally by calcium and magnesium ions in water. 

Softening of the entire supply is usually justified when total hardness exceeds 

300 mg/I and may prove economically advantageous at hardness levels above 

200 mg/l. 

IV-21 



Two general types of processes are used for softening. These are the lime­

soda ash process and the cation ion exchange process,Qioften called the zeolite 

process. The lime-soda ash proce-ss is used principally at water treatment plants 

serving a fairly large population. The cation exchange process can be similarly 

applied and, in addition, is adaptable to small water treatment facilities. 

_ Equipment, basins, and filters required for lime softening are generally 

similar to the facilities used in conventional coagulation-filtration plants. In 

fact, many filtration plants, not originally ·designed for softening, have been 

converted to softening plants by the installation of necessary facilities. 

Many lime softening plants, particularly those treating ground water, use 

solids contact type basins. These basins provide the functions of mixing, sludge 

recirculation, sedimentation and sludge collection in a single unit. Basins of this 

type, if properly sized, will provide effective softening and clarification 

treatment. 

A disadvantage of any lime softening process is the production of a large 

volume of sludge of high water content. -Provision for sludge disposal in an 

environme'ntally acceptable manner must be considered in designing a lime 

softening plant. 

Cation exchange or "zeolite" softening is accomplished by exchanging 

calcium and magnesium ions for a cation, usually sodium, which does not 

contribute to hardness. Basically, this exchange consists of passage of water 

through a bed of granular sodium cation media. The calcium and magnesium in 

the water react with the media and are replaced with. an equivalent amount of 

sodium. This reaction is reversible and the exchanger can be regenerated with a 

strong solution of sodium chloride (common salt). Disposal of backwash water, 

brine waste and rinse water must be carefully considered._ As water with an 

increased sodium con tent. is produced by cation exchange softening, this 

process may not be desirable for ~dividuals on low sodium diets. Softening of 

hard water using the ion exchange process is discussed in detail in section IV 8. 

f. Applicability and Recommendations. Clarification facilities are 

readily adaptable to small water treatment systems. Rapid mix, coagulation, 

flocculation and sedimentation are recommended for removal of turbidity and 

color. Also, laboratory tests have indicated clarification, followed by filtration, 

IV-22 



. effective in removing the following contaminants: arsenic, cadmium, chromium, 

lead, mercury, selenium, silver, radium, endrin and 2,4,5-TP (Silvex). Also an 

aid in reducing the bacteria level, clarification should not be used in place of 

disinfection. Before the clarification process is selected for treatment of .any 

contaminant other than turbidity or color, operational tests with full-size 

equipment should be performed. 

For design of rapid mix facilities, a detention time of 20 to 30 seconds 

and a velocity gradient, G, of 1,000 is recommended. An alternative to the 

conventional rapid mix chamber is the use of pumps for mixing. However, a 

disadvantage of using pumps is that the mixing cannot be controlled; 

. The minimum detention time recommended for a flocculation basin is 20 

to 45 minutes, depending on the material to be flocculated. Vertical axial flow 

turbiI).es are appropriate for the majority of small water treatment systems. 

Paddle reel flocculators parallel to the flow should be compared to vertical 

axial flow turbines for use in all but the smallest treatment plants. 

Two settling basins are recommended as a minimum for most treatment 

facilities. Very small .systems such as those using package plants, however, may 

use a single sedimentation basin if storage is provided. Flocculation­

sedimentation basins are appropriate for use in small water treatment plants as 

are tube settlers. Settling tubes are most commonly used in package water 
0
: treatment plants and in modification of existing facilities. 

Cation exchange or "zeolite" softening is well-suited for use in small water 

treatment systems. In addition to hardness reduction, cation exchange softening 

is also an effective method for radionuclide reduction. Lime softening is not 

recommended for small water treatment facilities unless an analysis indicates it 

to be economically desirable compared to ion exchange softening. Laboratory 

tests have indicated lime softening effective in removing arsenic, barium, 

cadmium, chromium, fluoride, lead, mercury, selenium, silver, radioactive 

contaminants, copper, iron, manganese, zinc and, to a certain degree,. TDS. 

S. Filtration . 

Filtration of water is defined as the separation of colloidal and larger 

particles from water by passage through a porous medium, usually sand or 

IV-23 



granular coal. As water passes through the medium, the suspended particles in 

the water are either left in the interstices between the grains of the medium or 

left on the medium itself. Sand filtration will remove particles much smaller 

than the void spaces between the sand grains. This phenomenon is probably 

due principally to the fact that a bed of sand or other similar granular material 

possesses a huge surface area, much of which is in contact with the water and 

the particles suspended in it. The particles are attracted to the surface of the 

granular medium and are held there by relatively strong surface forces. These 

surface forces are apparently large enough to attract and bind particles to the 

medium surface even though the particles may bear the same electrical charge 

as the filter grains. The suspended particles removed during filtration range in 

diameter from about 0.00 l to 50 micrometers and larger. 

Water filters can be classified in various ways. They may be identified 

hydraulically as slow· or rapid, depending upon the rate of flow per unit of 

surface area. Filters are also classed according to the kind or type of filter 

media employed, such as sand, anthracite coal, coal-sand, multilayered, mixed 

bed, or diatomaceous earth. They may be described· according to the direction 

of flow through the bed, that is downflow, upflow, biflow, fine-to-coarse, or 

coarse-to-fine. 

Filters are also commonly distinguished between pressure and gravity (or 

free surface) filters. 

a. Gravity Filters. Gravity filters are free surface filters and as their 

name would imply, are used for filtering water under gravity flow conditions. 

Gravity filters are distinguished from pressure filters and are much more 

commonly used for municipal applications. The various media types previously 

discussed may be used in gravity or pressure filters. Gravity filters are typically 

characterized by downflow operation followed by an upflow washing of the 

filter media to remove the foreign material collected in the bed. 

b. Pressure Filters. Pressure filters are very similar in filter bed 

construction to .a typical gravity filter; however, in a pressure filter the entire 

filter apparatus, including media layer, gravel bed, and underdrains, is enclosed 

in a steel shell. An advantage of a pressure filter is that any pressure in the 

water lines leading to the filter is not lost, as in the case of gravity filters, but 

can be used for distribution of the water once it has passed through the 

IV-24 



pressure filter. About 0.9 to 3 m (3 to 10 ft) of pressure head is lost in friction 

through the filter bed, but any pressure in excess of this can be utilized for 

water distribution. 

A disadvantage of pressure filters is the potenual loss of media during 

backwash which cannot be observed. 

c. Diatomite Filters. A special type filter which is usually operated 

under pressure is the diatomite filter. It consists of a layer of diatomaceous 

earth supported by a septum or filter element. This layer of diatomaceous earth 

is about 3.2 mm ( 1/8 in) thick at the· beginning of filtration and must be 

maintained during filtration by a constant body . feed of diatomite filter 

medium to the influent unfiltered water. At the ·Conclusion of a filter run, the 

layer of di2tomaceous earth will have increased in thickness to about 13 mm 

"(1/2 inch). Filtration rates generally vary from 30 to 120 m3/m2/day (0.5 to 

2.0 gpm/ft). The chief difficulty in using diatomite filters is in maintaining the 

diatomaceous earth film of uniform permeability and filtering capability. 

Applicable methods for disposal of diatomaceous earth filter sludge include use 

of a lagoon or landfill. 

d. Media. 

1. Single Media. Single media filters are those which employ only one 

type of filtering medium as opposed to dual and mixed media filters. Types of 

single media filters include rapid sand, slow sand, and anthracite. The vast 

majority of present-day water plants use single media filters with the most 

common type being rapid sand filters. 

Rapid Sand Filters. Rapid sand filters are those filters which commonly 

operate at rates of about 120 to 240 m3;m2/day (2 to 4 gpm/ft2). A 

"standard" rate for rapid sand filtration of surface waters is 120 m3/m2/day 

(2 gpm/ft2) while ground waters are usually filtered at 180 to 240 m3 /m2 /day 

(3 to 4 gpm/ft2). If higher rates are to be used in design, great care must be 

taken to insure that all prefiltration treatment processes including coagulation, 

flocculation and sedimentation will perform satisfactorily and consistently. High 

rate filter operation requires excellence in pre filtration treatment. 

The filter medium, which has traditionally been silica sand, is generally 

supported on a gravel bed. Beneath the gravel bed lies an underdrain system 

which collects the filtered water. The filter sand layer is generally about 64 to 

IV-25 



76 cm (25 to 30 in) thick and the supporting gravel bed is usually 30 to 46 cm 

(12 to 18 in) thick. Head ·loss through a clean filter is about 0.3 m (1 ft) and 

the filter is cleaned by backwashing when the head loss reaches about 2.4 m 

(8 ft). 

The filter sand usually has an effective size of 0.35 to 0.50 mm and a 

uniformity coefficient of 1.3 to I. 7. The "effective size" of a sample of sand is 

a grain diameter such that I 0 per cent by weight of the sample has smaller 

dfameters. The "uniformity coefficient" is the ratio of the grain diameter with 

60 per cent of the sample smaller to the grain diameter with IO per cent of the 

sample smaller. A sand to be used as a filter medium is tested by sieve analysis 

to determine the gradation of grain sizes in the sand. Sand finer than about 

0.3 mm stratifies at, or near, the surface of the filter, thereby shortening the· 

filter runs. Sand coarser than 1.2 mm· is generally too large to effect good 

removal of suspended matter. Filter sand should be clean and have a specific 

gravity of not less than 2.5. For filtration of low pH water, the sand should 

not lose more than 5 per cent by weight when placed in hydrochloric acid. 

Filter sands for use in water softening plants are somewhat coarser than those 

indicated above. For detailed specifications for filtering material, reference 

should be made to "AWWA Standard for Filtering Material", AWWA B!00-72, 

as published by the American Water Works Association. 

The gravel bed beneath the filter sand is designed to keep the sand from 

passing into the underdrains and also to distribute the wash water uniformly 

during backwashing. Ideally, the gravel bed should be composed of well 

rounded gravel, with a uniform variation in diameter from the top of the bed 

to the bottom, ranging from about 1.6 mm (1/16 in) at the top to about 

25 mm ( 1 in) at the bottom. It is important for the gravel to have few 

irregularly shaped (thin, flat, jagged) stones and to be essentially free of soil, 

sand, or organic residue of any kind. 

The filter underdrains are placed at the bottom of the gravel bed and serve 

a dual purpose: (1) to collect the filtered water, and (2) to distribute 

backwash water uniformly beneath the filter sand and gravel bed. Types of 

underdrains include perforated pipe-grids and false bottom systems of various 

types. Perforated pipe-grid underdrain systems have been used; however, the 
false bottom systems are preferred. 

IV-26 



Porous plate or porous block false bottoms are suitable where deposition 

within the pores of the plates or blocks is not a problem. If deposition occurs, 

the plates or blocks must be cleaned promptly as otherwise there will be a 

progressive, undesirable increase in head loss across the plates. Structural failure 

may occur during backwashing if clogging is severe. Some false bottom systems 

employ vitrified clay blocks containing orifices; others are constructed of 

concrete and contain orifices terminating in inverted square. pyramids filled · 

with large and small earthenware spheres. A variety of underdrains of the · 

false-bottom type have been developed and used successfully. 

Slow. Sand Filters. Slow sand filters have a similar configuration to rapid. 

sand ·mters with a bed of sand supported by a· layer of gravel. The filtration • 

rate for slow sand ·filters ranges from 2.9 to 5.9 m3/m2/day (0.05 to 

· 0.10 gpm/ft2) thus ·requiring large land areas. For this reason, slow sand filters · 

have not been constructed in the United States in recent years. 

Anthracite Filters: Anthracite coal is another filter medium which is used. 

in single ·media filters. Coal has a lower specific gravity than ·sand and has 

greater bed porosity · for a given effective size. The layer of anthracite· coal 

media used· in a filter should be about 60 to 76 cm (24 to 30 in) de.ep with an: 

effective• size less than 1.2 mm. The specific gravity of the coal should be at 

least 1. 5', since coal' particles with lower specific gravities will. often be carried • 

away in the backwash water, even at minimal rates of backwash flow. 

Operating rates for anthracite coal filters usually range from about : .120 to 

240 m3;m2/day (2 to 4 gpm/ft2). 

Activated Carbon Filters. Granular activated carbon may be used as a 

filter medium for removal of taste and odor causing organics. Commonly a 

layer or bed of activated carbon will be placed on top of the conventional filter 

bed rather than completely replacing it. A further, more complete discussion of 

activated carbon and its uses is included in section IV 3b. 

2. Dual Media. Dual media filters are those employing two types· of 

filtering media usually arranged in a coarse to fine configuration with coarse 

media on top. An anthracite coal-sand arrangement is the most common type 

of dual media combination. Typically, coal-sand filters consist of a coarse layer 

of coal about 46 cm (18 in) deep above a fine layer of sand, about 20 cm (8 in) 

IV-27 



·deep. Some mixing of coal and sand at their interface is desirable to avoid 

excessive accumulation of floe at this point. This intermixing also reduces the 

void size in the lower coal layer causing it to remove floe which otherwise 
[...]
carbonate as a soil stabilizer. Where waste solids remain in place indefinitely 

and the land is not reclaimed, unsightly spoiled land areas ·result:·. · · 

Serious consideration shou.ld b.e given to the disposal of the decantate and 

underdrainage: Discharge to a surface water is recornmended if the discharge 

meets .Permit requirements. An alternative methoq is discharging to the sanitary 

sewer .. In _water scarce areas, . recycling thrpugh th1;1 water treatment plant .has 

prove~. to be economicaL .In small .water treatment plants, however,· recycling of 

.the decantat.e or underdrainage is economically ·questionable and .can present 

operating problems. Recycle of the wash water can be a Viable alternative· even 

though it may not be operationally desirable. 
. ~: ,, \ . 

. . ... 
While operating·: costs . of .lagoons. are ' low, .factors such a:s· climate 

intermittent or continuous input, solids concentration of the waste, . the 

availability of one or more lagoons, and the method and place of ultimate 

disposal will nave a bearing on the land area required .. Generally; at' least two 
. . 

lagoons are needed for waste .so.lids and a ~hird lagoo.n for backwash water; 

Current lagoon design practice indudes the foilowi11g: 
' . ' . . " ... - .,:. -.. 

1. Location free from flooding. 

2. When necessary, dikes, deflecting gutters, or other means of diverting 
·1 .. 

surface water. 

3. A minimum depth of 4 to 5 feet. 

4. 3 to S years solids storage volume. 

5. Multiple cells. 

6. Adjustable decanting devices. 

. .. 
7. ·Width of lagoon narrow enough to allow reh10val of waste solids by 

dragline, clamshell, scraper, tugger hoist, or any other mechanical 

equipment that might be eIJ1ployed. 

IV-68 



The minimum embankment top width should be 8 feet to permit access of 

maintenance vehicles. Lesser top widths can be used for very small installations. 

The maximu~ inner and outer embankment slopes should not be steeper than 

3: 1, horizontal to . vertical, and the minimum inner embankment should not 

have a slope less than 4: 1, horizontal to vertical. The embankments sho~ld be 

seeded. Perennial type, low growing, spreading grasses that withst'and erosion 

and can be kept ·mowed· are most· satisfactory for seeding of embankments .. I~ 

general, alfalfa and other· king-rooted crops should not be· used"in seeding, since 

the rodts of- this type plant are apt to impair the water holding efficiency of 

the dikes. Additional protection for embankments (riprap) ~ay be necessary 

where dikes are subject {o wind action or se~ere flooding of an adj~~ent water 

course, 

Problems can exist with insect breeding but can be controlled with 

insecticides. Lagoons should be "fenced to prevent access by un~uthorized ... 
perso_nS.':·-. · • ..... 

.. f .. Discharge to 'Sanitary Sewers. An increasingly popular: method; of 

disposal of water treatment plant wastes is discharge to the sewage treat~-e~t 

facility via sanitary sewers. This would. be particularly true for a. small - . . . . '. . ~; . . . 
community served by sewage lagoons.' If the sewage lagoons are of sufficient 

size to handle the water treatment wastes, then_ construction of separate 

facilities could not be justified . 

. -, ··r.. '. ' ·: :· • ·, 

Evaluation of the following. considerations before the. -discharge of water 

treatment plant wastes to a municipal wastewater treatment plant 1s 

recommended: 

I. Possible damage to sewer system due to clogging. 

2. Amenability of the waste to existing processes, principally in 

mechanical treatment plants. 

3.. Hydraulic capacity of sewers, pumping stations, and s~wage treatment 
('' ,, .!' _·' •. . . . . . 

facilities. 

4. The effect of waste on the final plan·t effluent. 

IV-69 



5. A direct connection between the water treatment plant waste disposal 

line and the sanitary sewer must be prevented. 

6. Waste solids should be discharged over a 24 hour period, not as ·a slug 

flow. If this is not possible, some other time period, compatible with 

· operation of the wastewater treatment plant, should be.used. 

g. Spent Brine Solutions. For a small community, ·disposal of. spent 

brine solutions to the sanitary sewer is the most feasible method of treatment. 

The spent brine solution should not be discharged as a slug, but discharged 

continuously over a 24 hour period. This will avoid any :damage:' to the 

wastewater treatment facility. A small holding basin can be used to equalize the 

discharge of the spent brine solution . 

. h. Summary of Waste Disposal Practices. The ·current restrictions· oh 

the discharges to lakes and streams have made water treatment plant ;designers 

look· at alternatives to direct disposal. Small communities· with' small' \vater 

treatment facilities are at a disadvantage since the costs are too :high· for them 

to use mechanical devices · to , treat water treatment plant wastes.· :'fhe 

alternatives left to a small community are disposal to a sanitary sewer, 

lagooning, and drying beds. 

The small community should be made aware of the fact that if their water 

treatment plant discharges a waste to a receiving stream or 'lake, a '"discharge 

permit called "The National Pollutant Discharge Elimination System· Permit" 

(NPDES) must be obtained. This permit sets restridions 'on the: concentration 

of parameters, such as suspended solids and pH; that will be discharged' to-:a 

stieam or lake. If the water treatment plant does not discharge to a·-\i.iaterway, · 

·the permit is not required. This situation would occur if the plant' disposed all 

their wastes to the sanitary sewer or they treated waste solids and/or backwash 

··water with lagoons or drying beds and returned the dec·ant~te cir· drairiage to 

the' water treatment plant or disposed ·of it to the sanitary sewer. Therefore, -it 

is advantageous for the small community to investigate the possibility of-using 
their wastewater treatment plant to treat their water treatment plant's:waste:· > 

In many cases, the. wastewater treatment facility may -not be .able·.to 

effectively treat wastes due to the increased amount of solids .or volume 

IV·70 



contributed by the water treatment plant. In this case, the solids must be 

treated at the water treatment plant and disposed elsewhere. 

For small systems, the most generally used method of dewatering water 

treatment plant wastes, except for spent brine solutions, is lagooning. The 

drainage and decantate can -be discharged to a surface water or to the sanitary 

sewer. The dewatered waste in the lagoons must ultimately be removed and 

placed in a sanitary landfill or applied to the land. 

D. UNIT PROCESS COMBINATIONS 

Generally, more than one unit process will be utilized in a treatment 

facility.. A possible exception to this might be disinfection which could be_ the 

_single unit process used for treatment of a well supply. Many process 

con:ibinations ·could be used for water treatment. Combinations of unit 

processes which comprise conventional treat_ment facilities or package treatmerit 

plants are presented in the following sections. 

I. Conventional Facilities 

- . , , Four common types of treatment plants have been selected as examples.of 

conventional unit- process combinations constructed at the plant site. Design 

.criteria and- schematics for. existing plants are presented to indicate how un-it 

--procef!ses- can be _designed and combined into a treatment plant. The treatment 

plants that will-be discussed include (a) turbidity removal, (b) ion exchange, 

_ (c)_. _.lime softening, and (d) iron and manganese removal. 

:_ .. -:a. Turbidity Removal. The turbidity removal plant at Garnett, Kansas 

removes- about 100 mg/I suspended. solids from the raw water taken from 

-Lake Garnett and Cedar Creek. Rapid .. mix, flocculation, sedimentation, and 

filtration -·are combined to provide a two stage coagulation/filtration plant for 

the removal of turbidity. As shown on Figure I, alum is used as the coagulant 

to· remove turbidity and lime is fed to provide alkalinity for reaction with the 

-' ahim - and to control the pH. Chlorine is added prior to filtration for 

IV-7 1 



I 
I 
I 

RAPID SAND 
FILTRATION 

SECONDARY 
SEDIMENTATION 

\ 

SECONDARY 
FLOCCULATION 

RAPID 

PRIMARY 
SEDIMENTATION 

PRIMARY 
FLOCCULATION 

EFFLUENT 

• 

MIX L I 

I 

INFLUENT 

CHLORINE 

ALUM 

ALUM 

LIME· 

GARNETT, KANSAS 
WATER TREATMENT 

PLANT SCHEMATIC 

FIGURE I 



disinfection of the water. Unit process design data for the Garnett plant is 

presented in Table 28. 

b. Ion Exchange. A well water serving as the raw water supply for an 

AT&T installation in Grant Park, Illinois, contains 375 mg/I hardness asCaC03 
and 2 mg/I of iron. To meet requirements for engine cooling water standards the 

hardness must be reduced to :100 mg/I. In addition, to meet U.S. Public Health 

Service Drinking Water Standards in effed at the tif!1e of plant design, the iron 

concentration must be reduced·. 

In order to remove the hardness by a zeolite softener the insoluble iron 

must first be removed . to prevent fouling of the' media in the zeolite softener, 
thus rendering' it. i~effective for removing hardness·. Fi~ure 2 . shows the 

placement of a pressure filter: before, the zeolite softener. This removes 

turbidity which is a result of _insoluble iron formed iJ1. 'the line from the well. 

The water is then softened by the zeolite softener. Sodium phosphate is added 
". 0 • •o • o• 0 • 0 " - ' - •.T• 

after treatment to· stabilize the water and sodium hypochlorite is added to 

disinfect the water. The , capacity of t)le softener is 16, 200 grams 

(250,000 grains) of hardness. With the _hardness_. of water equ~l to 3 75 mg/I, 
the liters• of water softened between' regen.eration is 

16,200 3 
0.

375 
= 43,2QO liters or 43.2 m (l l,413 gallons) 

At a flow rate of 54.5 ,m3/day (14,400 gpd), two regenerations are needed per 

day. and the salt tank is refilled every three days. Additional design data are 

presented in Table 29. 

c. Lime Softening. The City of Troy, Kansas, has constructed wells 

along the ·Missouri River for raw water supply. The raw water is high in 

hardness and alkalinity, and contains iron and manganese. 

The treatment process illustrated on Figure 3, consists of aeration, excess · 

lime softening, two-stage recarbonation with intermediate settling, and 

filtration. The induced draft aeration serves a dual purpose, oxidizing iron and 

manganese so they 'can be removed, and removing carbon dioxide which will 
reduce the a_mount of lime needed for softening. Lime is then added in the 

solids contact unit, which mixes the lime into the water and allows settling of 

IV-72 



INFLUENT 

PRESSURE: 
SAND Fl L TER 

. --- . ' 

·.,. 

: I 

. · .. ' 

SODIUM POLYPHOSPHATE 

ZEOLITE . 
SOFTENER. 

JI-: 

SODIUM HYPOCHLORITE----' 

'·,' 

. . ' 

GRANT PARK, I LL. 
. WATER TREATMENT 
PLANT SCHEMATIC 

FIGURE 2 



SLUDGE DRYING 
BEDS 

FILTRATION 

EFFLUENT 

14-------PHOSPHATE 

14---"---'-----'"--- -CAR B 0 N . DI OX IDE 
SEDIMENTATION ___ __._ __ _ 

LJ.J 
__J 
(.) 

>­
(.) 

LJ.J 
a: 
LJ.J 
(!) 

Cl 
=> 
__J 
Cf) 

SOLIDS CONTACT 

AERATION 

-, --­
'·' 

. ' 

·,_. 

',.· 

14------.. -, CARS.ON D!OXIDE 

--------·CHLORINE' 

. : 
INFLUENT 

\ : 

··.: 

'· . .... ·. 

··,, . 

:· ~-
1 ! . '• 

TROY, KANSAS 
WATER TREATMENT 
PLANT SCHEMATIC 

FIGURE 3 



Table 28 

GARNETT, KANSAS WATER TREATMENT PLANT 

UNIT PROCESS DESIGN DATA 

Design Flow, m3 /day (mgd) 3785 (I) 

Primary Flocculation 
Number of units 2 2 
Basin dimensions, in (ft) 3.05 x 8.53 (10 x 28) . 
Sidewater depth (SWD), m (ft) 3.66 (12) 
Detention time, hr · 1 1 

'\ Flocculators - hydraulic_with baffles 

Primary Sedimentation 
Number of units .. -1 . 1 
Basin dimensions, m (ft) 6..40 x 11.13 (21 x 36.5) 
SWD, m (ft) 3.66 : (12) 
Detention time, Iy 2 :2 
Overflow rate, m /m2/day (gpd/ft2) 45.57 : (H20) 

Rapid Mix ·..:i ..... • •• >: 

Number of units 1 1 ......... 
Basin dimensions, m (fi) 1.22 x 1.22 • (4 x 4) 
SWD, m (ft) 1.83 (6) 
Detention time, sec. 62· . 62 

·Mixer, watt' (hp) · ·· 2238 (3) 
Mixer G factor, sec~! 700 700 

Secondary Flocculation 
Number of units 2 2 
Basin dimensions, m .(ft) 3.2 x 5.48 (10.5 x 18) 
SWD, m (ft) 3.66 (12) 
Detention time, min . 30 30 
Mixer, watt (hp) 1119 ( 1.5) 
Mixer G factor, sec- I (variable- - 20 to 100) 

Secondary Sedimentation 
Number of units I I 
Basin dimensions, m (ft) 6.4 x 17.4 (21 x 57) 
SWD, m (ft) 3.66 (12) 
Detention time. ~r ? 2.3 2.3 
Overflow rate, ;n /m2/day, · (gpd/ft-) 37.36 (918) 

Rapid Sand Filtration 
Number of units 2 2. 
Filter dimensions, m (ft) 3.66 x 4.57 (12 x 15) 
Filter depth, m (ft) • 3.05 (10) 
Design loading rate, m3 ;m2/day (gpm/ft2) 120 (2) 
Support gravel depth, cm (in) 26.67 (10.5) 
Coarse sand depth, cm (in) 10.16 (4) 
Sand depth, cm (in) 60.96 (24) 
Surface wash unitj pe2 filter 2 2 
Backwash rate, m /m /min (gpm/ft2) 0.76 (18.7) 

IV-73 



Table 29 

AT&T - GRANT PARK, ILLINOIS WATER TREATMENT SYSTEM 

UNIT PROCESS DESIGN DATA 

Design Flow, m3/day (gpd) 54;5 .. (14,400) 

Pressure Filtration 
Number .of units l:, · 1. 
Dimensions - inside diameter, cm (in) 76.2, (30) · 
Overallheight,_m (ft)·. __ : . 1 · 1.52 :.{5)_ ·' 
Design.loading r~~e, m3/m2/day (gpm/ft~) :· .·: 120: ,(2);. 
OperatiQ.g press1,1re, kg/cm2 (psi) : ; , .·: -. 5.27. · (75) . ' ~ 

Sand media depth. cm (in) 48.26 ( 19) . . .: 
Backwash rate, mj /min (gpm) 0.185 -(49) .. , .• ·:,;- .. 

Softening· ' ··, .. : ,;. · ·: --' ·: .. -; 
·Number of unit~: . . . 1 . .-, : , ._ ··:_: 
Overall dimensions;:L,W,H, m (ft) rso X· Q,71 -x L77,'· {4.92,x).33 x 5.83) 

~ix~-~~~ ~~':~r~:~i~~1/mi~- (~~~)-· ·:: '. _'.: __ ·)!)~?~ 'rcg~~,000)• ·. • 

· Backwash rate;~ m3 /min (gpm) . . . . 0;07.9, · .(2'1). ·; . 
Area ofbed, m2 {ft2>" 0.4 (4.28) 
Ion exchanger, ·~3 (ft3) 0. 27 (9.5) .. 
Salt tank refill, kg (lb) · 272 (600)' · 

6 6': Regenerations per refill 
4 
... 
5 
. ._ .. ( l __ .

0 
.. _
0

). _ ._._· ,. 
Salt per· regeneration, kg {lb) . , . . 

' ... ' . . _; .' . 

, .. 

the resultant predpitates. The water is then recarbonated by the addit'ion of 

carbon dioxide which lowers the pH .. Recarbonation is accom·pi1Sh~d using :k 
- ~. . ; : : ·- ~ . ·: ' . . - F ! 

swimI_ning .. pool . type injector chlorinator.. URon .recarbonation . additional 
. : . : . - . . - ..... . . - . . . . . .. - ".. . . - . -

precipitates .are fo_nned. Ferric sulfate added before. the secondaJY.·Jlocciilation-

sedimenfatfon unit" wiil help rerriove these fine precipitates: ~ · · : ' · "' · ·· 
•• · ! :- ':. ~-' ;-~ . . .- . . : ' .. : .. '.; ~ : ;_" ' '·> ,.: : .' 

·- ,. . . . . : ' . ' -- - . .-.. -. ...._ -. . 
After the water is settled the pH receives . finar' adjus tri1:en!:. by:. carbon 

', - ' ~- ·' . .' . . l .. ·- . -· ... -

dioxide addition. The water is then ·filtered and pumped into ·the· distrioution 

system. Disinfection with chlorine can be accomplished at two'different P.·oints. 
The design data for this plant are presented in Table 30. : · · · ·" · 

. d. 

designed 

- - ., • , • J. ·.~ • • • • - •• 

. \ . ' - J.•: ; : . • : . ~ ,! : ' 

~on and Manganese Removal. A 1.5 ·mgd water treatment; plarit was 

to· supplement an existing facility for the City of Cape Girardeau, 

Missouri. Raw water is taken from a well near the Mississippi River and treated 

in a water treatment plant that provides iron and manganese removal. The iron 

concentration is as high as 14 mg/l which exceeds the proposed secondary 

IV-74 



Table 30 

TROY, KANSAS WATER TREATMENT PLANT 

UNIT PROCESS DESIGN DATA 

Design Flow, m3/day (mgd) 

Aeration 
Number of units 
Type - induced draff 
Tower dimensions; .in (ft) 
Sidewater depth (SWD), m (ft) 
Blower capacity, [n3·/min (cfm) 

Solids Contact · ~·. 
Number of.units 
Basin dimensions, m (ft) 
SWD, m (ft) . 

·' Upflow· rate, m3 /rri2/mi.ri (gpin/fi7j 
Minim·u·m "i:letention· tune in floe zone, min 
Dimensions flocculation zone, 

top DIA, bottom DIA, m (ft) 
Mixer, watt (hp) .. 

Sedimentation - .. 
Number of units·· 
Retention at desif,: t;_ow, min 
Overflow rate,· m Im /min (gpm/ft2) 
Basin dimensions, m (ft) 

. SWD, m (ft). , ... 

Gravity Filtration .. 
· ·Number"i:)fimhs 

· ."filter dimensions, m (ft) '· · 
· ·. ' Filter depth, m (.ft).· . ,. ., . •·. , · · 

Design loading rate, m3 /rn""' /min (gpm/f~2-) 
Support gravel depth, ·cm (in) 
Sand depth, cm (in) 

·Surface wash units' per filter . 
· , ·; Backwash rate, m:; /in2/min (gpm/ft2) · 

Sludge Drying Beds 

; ... 

,. 

Number of cells . · . .. · .· 
Surface area per celi, m2. (acres) 
Maximum sludge depth, m (ft) 
Embankment slope·, horz:vert 

IV-75 

2271 

1 

. 1.22 'x 1.22. • 
.: 4.26 .· 

·~ 28~04 

1 
4.57 x 4.57 

3.66. 
'·!. 0.055·. 

... 30· 
J.55. 

L27, 3.28 
560 

. . . . 1 
- 74 

0.045 
4.57 x. 4.57 

3.35 

2 
2.44 x i:83 

. 1.83' 
.·. 0.105. 

25.40 
68.58 

2 
0.76 . 

2. 
526 

0.46 - 0.61 
1 :3 

(0.6) .... 
<4 x. 4) 
(14) ; 
(990) . 
: ; ... 

1 
(15 ·x· 15) · · 
(12)' . 

.--(1.-35) 
30 
(11.6?). 

·. (4.16, 10.75) 
. <q.75) . 

r .· 
·74 
(1.11) 
(15 x 15) 
(11) 

2 
(8 x 6) 
(6) 
(2.q) 
(10) 
.(27) 
2 
(18.7). 

2 
(0.13) 
(LS - 2.0) 
I :3 



drinking water regulation for iron of 0.3 mg/I. Although the water is quite 

hard, softening is not practiced. 

The presence of iron 'and manganese in water is objectionable primarily 

because the preCipitaticin of ·the metals ·alters the appearance of the water, 

turning it a turbid yellow-brown to black. The deposition of these precipitates 
.. -. ··-· 

will cause staining of plumbing fixtures and laundry. The presence of iron and 

manganese in water supplies can' also promote growth_ of microorganisms in 

distribution systems. These growths will reduce pipeline, carrying capacity and 

may clog meters and valves. Higher·coh"ce'htrations· of iron and manganese will 

impart a metallic or medicinal taste to the wa~er. 
' 

The major treatment 'facilities ·include-- one aerator, one flocculator-clarifier 

basin,: rap_id· mix;• :five .. pressure: filters,-and provisions for chemical addition. A 

·schematic of the treatment plant facilities is shown on Figure 4. 
----- .... 

Iron and manganese removal will be achieved by oxidation with air, 

chlorine, and potassium permanganate. Oxidation transfo~ms the relatively 

soluble forms of iron and mru::iganese to insoluble forms. The insoluble To~s 

can be removed by sedimentation and filtration. Bimetallic polyphosphate is 
added after filtration to aid in corrosion control and water stabilization. 

. ··-- ... 
Chlorine is added before and after filtration for oxidation and disinfection, 

respectively. Design data for the plant are pres'ented in Table 31. 

2. Package Plants 

A package water treatment plant is a complete treatment system 

composed of two or more integral unit processes. for the removal of one or 

more contaminants. Package plants are factory assem_bled. f:Uid generally skid 

mounted so that installation at the site consists of con~e~ting raw and finished 

water lines along with the electricaj service. In moderate to cold climates the 

package plant should be enclosed in a build]hg with adequate ventilation and 

heat. Factory construction of package plants makes them economically 

attractive when compared to plants constructed at the site. Even though 

package plants are designed for automatic op~_ration they still need periodic 

attention ._to. monitor the process, maintain· chemical solutions, and perform 

require~ maintenance. Too often in the past package plants have been installed 

IV-76 



FILTRATION 

• 
FLO CCULATOR-CLA RI Fl ER 

RAPID MIX 

AERATION. 

EFFLUENT 

14----- CHLORINE 

------SODIUM SILICOFLUORIDE 

------ BIMETALLIC POLYPHOSPHATE 

------CHLORINE 

------POTASSIUM ,PERMANGANATE · ··· 

·,,_ 

INFLUENT 

' . 

;;-
